

तार : आई पी आई आर टी आई, कलकाता - ३४
Grams : IPIRTI, Kolkata -34
E-mail : ipirtikolkata@ipirti.gov.in

SPEED POST

फैक्स : ०३३-२४९८ ३१२०
Fax - 033-2498 3120
दूरभाष : ०३३-२४९८ ३१२०
Phone. : 033-2498 3120
Home page : http://www.ipirti.gov.in



भारतीय प्लाईवुड उद्योग अनुसंधान और प्रशिक्षण संस्थान
INDIAN PLYWOOD INDUSTRIES RESEARCH & TRAINING INSTITUTE

फील्ड स्टेशन कोलकाता / Field Station Kolkata

(भारत सरकार, पर्यावरण, वन एवं जलवायु परिवर्तन मंत्रालय का स्वायत्त निकाय)

(Autonomous Body of the Ministry of Environment, Forests & Climate Change, Government of India)

२/२, बीरेन राय रोड (वेस्ट), सरसुना, कोलकाता - ७०० ०६१

2/2, Biren Roy Road (West), Sarsuna, Kolkata - 700 061

सं. / No.

दिनांक / Date

सं. KFS/Chem/Testing/Ply/5446/20-21/455

दिनांक 10.12.2020

16

सेवा में/To

M/s. Tirupati Veneers Pvt. Ltd.
47-3-36, 201, Tribhuvanam
Upstairs SBI, Nehru Bazar Road
Dwarakanagar
Visakhapatnam-530016

प्रिय महोदय,

Dear Sir,

विषय : नमूने के परीक्षण रिपोर्ट

Sub : Test Report for Formaldehyde Emission as per IS 13745:1993

संदर्भ : आपका पत्रांक दिनांक

Ref : Your Letter No. Nil Dt.28.11.2020

कृपया उपरोक्त पत्र का संदर्भ लें

Please refer to the above letter.

परीक्षण रिपोर्ट संलग्न है

Test Report is enclosed.

भवदीय,

Yours faithfully,

प्रभारी अधिकारी

Officer-in-Charge

संलग्न : क/क

Encl : a/a

प्रभारी अधिकारी
Officer-in-Charge
भारतीय प्लाईवुड उद्योग
Indian Plywood Industries
अनुसंधान और प्रशिक्षण संस्थान
Research & Training Institute
२/२, बीरेन राय रोड (पश्चिम)
2/2, Biren Roy Road (West)
कोलकाता-७०० ०६१/Kolkata-700 061



भारतीय प्लाईवुड उद्योग अनुसंधान और प्रशिक्षण संस्थान
INDIAN PLYWOOD INDUSTRIES RESEARCH & TRAINING INSTITUTE

फील्ड स्टेशन कोलकाता / Field Station Kolkata

(भारत सरकार, पर्यावरण, वन एवं जलवायु परिवर्तन मंत्रालय का स्वायत्त निकाय)

(Autonomous Body of the Ministry of Environment, Forests & Climate Change, Government of India)

२/२, बीरेन राय रोड (वेस्ट), सरसुना, कोलकाता - ७०० ०६१

2/2, Biren Roy Road (West), Sarsuna, Kolkata - 700 061

दूरभाष : ०३३-२४९८ ३१२०, फैक्स : ०३३-२४९८ ३१२०

Phone : 033-2498 3120, Fax - 033-2498 3120

Website : http://www.ipirti.gov.in E-mail : ipirtikolkata@ipirti.gov.in

TEST REPORT

Page 1 of 1

Report Issued to:
M/s. Tirupati Veneers Pvt. Ltd.
47-3-36, 201, Tribhuvanam
Upstairs SBI, Nehru Bazar Road
Dwarakanagar
Visakhapatnam-530016

TEST REPORT AS PER IS 13745:1993 [WITH AMENDMENT NO(s)_____]

ULR- TC691020000000529P

REPORT NO: KFS/Chem/Testing/Ply/5446/20-21

DATED: 10.12.2020

PART - A: PARTICULARS OF THE SAMPLE SUBMITTED:

(a) Nature of Sample	:	Plywood
(b) Grade/Variety/Type/Class	:	--
(c) Size of Sample	:	1 foot x 1 foot x 12mm
(d) Batch No. and Date of Manufacture	:	--
(e) Quantity	:	2 No
(f) Date of Receipt	:	01.12.20
(g) Any other Information / Expiry date, if any	:	--
(h) Date of commencement of testing	:	02.12.20
(i) Date of completion of testing	:	09.12.20

PART - B: TEST RESULT:

I. CHEMICAL TESTING

1. Wood & Wood Products

(a). Plyboard

Sl. No.	Tests	Clause No.	Test Method	Requirement as per IS 3087:2005	Results
1.	Perforator Value (mg formaldehyde/100gm dry board)	Clause No. 9.7	IS 13745:1993	8mg/100gm for E1 class	7.932
2.	Moisture Content, %	Clause No. 9.2	IS: 2380 (Part 3)	5-15%	5.85
3.	Density, kg/m ³	Clause No. 9.1	IS: 2380 (Part 3)	500-900	778

PART - C: REMARKS:

- Note: (a) The test results are relevant to the sample received for testing. Endorsement are of product is neither inferred nor implied.
(b) Remnants of tested material if any will be retained for a period of 6 months only from the date of issue of test reports.
(c) This report is not to be reproduced wholly or in parts and cannot be used as evidence in the court of law and shall not be used in any advertising media without our special permission in writing.

Tested By:
Name: S.C. Sahoo
Designation: Scientist-D

Authorized Signatory
Name: Amitava Sil
Designation: Officer-In-Charge

प्रभारी अधिकारी
आई.पी.आई.आर.टी.आई., फील्ड स्टेशन
२/२, बीरेन राय रोड (पश्चिम)
कोलकाता-700 061